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SHOCK ABSORBER DISASSEMBLED

14288

Pos Part Number Description Additional Text Quantity

1 46181019S2 MONOSHOCK CASE CPL. 1.00

2 50180213S10 DCC-COMPR.DAMP.CONTROL CPL. 07 1.00

3 50180218 O-ring 25x1,5 Viton70 1.00

4 R12012 Ball joint bearing kit top 12m 2.00

5 46180007 Distance bush 12x15/18/24,5x10 4.00

6 52000087 Sticker WP warning 47x63 1.00

7 50180095 HS cylinder-head screw R1/8 l8 1.00

8 46810893 O-ring 5,28x1,78 NBR70 black 1.00

9 36120151 HS lock screw M5x6 1.00

10 46811208 Rubber cap do not open 22x5,5 1.00



11 46181014 Clamp d61 1.00

12 14460042 HS cylinder-head screw M5x20 D 1.00

13 46181013 Spring retainer M55x2x71x35 pl 1.00

14 50180410 Washer 58,6x73,6x1,5 2.00

15 91010272 SPRING 215 30 N/MM D=9,00 ORAN 0.00

15 91010273 Mainspring (59) 35-215 damper 1.00

15 91010274S SPRING 215 40 N/MM D=9,50 ORG 0.00

16 46180349 Spring retainer 28x56x15 1.00

17 46180356 PISTON ROD NUT M10X1 1.00

18 46180744 Piston 10,05x35,4x13,65 3,5/5, 1.00

19 46181025 Bush 10x17x17 1.00

20 46810474 Piston rod nut M12x1 1.00

21 46811258 Washer 12x24x2,5 1.00

22 46810035 O-ring 37x,82x1,78 Viton70 gre 1.00

23 46811206 Piston ring 43,95x45,95x8 1.00

24 46810560 Piston 12,05x45,5x12,6 4,5/7 1.00

25 46180337 Rebound disc 12x34x7 h4 1.00

26 46180669S Sealholder 46x28 cpl. 1.00

27 46810010 Round-wire snap ring 49x1,5 1.00

28 46180338 Cover 46,12x6,2 h15,7 1.00

29 50180276 Rubber pad 17,2x45,2x40 black 1.00

30 46180520S5 MONOSHOCK LOWER PART 1.00

31 50180751S1 SHOCK ABSORBER FLUID 5 LT 1.00

32 14460004 O-ring 36x5 NBR70 1.00


